
TH .e 
Industrial de Valvulas, S.A. de C. K 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 

Sizcc $842 Teuotzotlan. Estado de Mexico C.P. 54600 

(Numero) Number 
(Fecha) Date 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
IACCORDINC TO FIUlOZOd TVPF 311 ~ ~ ~ - . . ~  - . . -~ - 

ASEGURAiMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT LlSTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABNO FUE DISEÑADO, FABRICADO Y PROBADO DE ACLERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN LINO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PIPELINE VALVES - CATE. PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANCED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DlMENSIONS OF VALVES ANSIBI6-II - FORGED FITTINGS SOCKET - WFI DINO AND THRFAnFn 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

Part No. ACOllA08MAA8300000 
(Código) 

Descriotion 2" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FCNDIDO CLASE 150) 

API 602 
~ ~ , ~ - .  -~ 

- COMPACT STEEL CATE VALVES - FLANGED, THREADED 
WELDING AND EXTENDED - BODY ENDS 

I 
PRESSURE TEST 

(PRUEBAS DE PRESION) 

HYDROSTATIC (PSI) 
(HIDROSTATICAI 

FACIO-2, REV'3' 

CERTIFICADO POR CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

V A L W  WITB LOW EMlSSlON CONTROL (50PPM'S MAX.)(VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (50 PPM'S m.) ) PNEUMATlC (PSI) 

(NEUMATICAI 

ScH,l&y 

80 80 

:&.$ SIDE (LADO)' 

1 2 

450 450 N A  N A  

[ MECHANICAL TESTS (PROP MEChyIC*SJ 

TENS YlELD ELG RED BHN 

+ a s 1  KF'Sl % % 
CVN@ isr 2ND 3RD AV0 

80.91 41 .32  3 0  5 0  1 5 7  

76.27 49.30 3 3  5 2  152 

98.31 71.20 2 3  4 3  271 

CHEMICAL COMPOSITION (%) COMPOS~CION QU~MICA (%) 

ITEM HEAT NO. M+T&M\Ai. 
lP*RTEl (COLADA1 

BODY m 3 3 7 2  ASTM A-ZL~IWCB 
CL~ERPO 

BONNET WH19654 ASTM A-2161WCB 
BONETE 

WEDGE D2429 ASTMA-2IIICAIS 
DISCO 

C Mn P S Si Ni Cr Mo Cu V Cb 
0.217 0.954 0.025 0.015 0.519 0.008 0.017 0.013 0.054 0.003 

Nomalizatid io (Nomalilado a) 930 Temoer to (Temole a) 650 Cooled in air. (Enfiado en aire 1 
0.198 0.870 0.028 0.020 0.535 0.046 0.049 0.021 0.022 0.004 

Nomdizated to (Normalizado a l  930 Temper to (Temple a l  650 Cooled in sir. (Enfiada en aire1 
0.100 0.780 0.017 0.015 0.910 0.064 12.520 0.020 0.055 0.002 

Nomalirado a ( N o d i a t e d  lo) 970 Trmole a (Tempcr 101630 Enfiado en aire (Caoled in a s  1 


